
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 

LOS ANGELES REGION 

320 W. 4'h Street, Suite 200, Los Angeles, California 90013 
Phone (21 3) 576 - 6600 Fax (213) 576 - 6640 

http://www.waterboards.ca.gov 

ORDER NO. R4-2013-0025 
NPDES NO. CA0000337 

WASTE DISCHARGE REQUIREMENTS 
FOR CHEVRON PRODUCTS COMPANY, EL SEGUNDO REFINERY 

The following Discharger is subject to waste discharge requirements as set forth in this 
Order: 

Table I. Discharger Information 

Discharger 
Name of Facilitv 

I Los Angeles County 
The U.S. Environmental Protection Agency (USEPA) and the Regional Water Quality 

Chevron Products Company 
El Seaundo Refinerv 

Facility Address 

I Control Board have classified this discharge as a major discharge. 
[...]
F. Public Comments and Submittal of Evidence ........................................................ F-51 

G. Hearing Procedure ................................................................................................. F-51 

H. Waste Discharge Requirements Petitions .............................................................. F-52 

I. Information and Copying ........................................................................................ F-52 

J. Register of Interested Persons .............................................................................. F-52 

K. Additional Information ............................................................................................ F-52 

 
List of Tables 

Table F-1. Facility Information ............................................................................................... F-4 

Table F-2. Historic Effluent Limitations and Monitoring Data Discharge Points 001.............. F-8 

Table F-3. Basin Plan Beneficial Uses ................................................................................ F-12 

Table F-4. Determination of Size and Process Factor per 40 CFR 419 Subpart B ............. F-18 

Table F-5. Process Configuration for Discharge Point 001 ................................................. F-19 

Table F-6. Summary of Process Wastewater Technology-based Effluent Limitations for 
Discharge Point 001 During Dry Weather .......................................................... F-20 

Table F-7. Feedstock Rates for Determining BAT Limitations ............................................ F-21 

Table F-8. BAT Limitations for Process Wastewater (Chromium and Phenolics) ............... F-22 

Table F-9. Summary of Storm water Technology-based Effluent Limitations for Discharge 
Point 001 During Wet Weather .......................................................................... F-23 

Table F-10. Summary of Final Technology-based Effluent Limitations for Discharge Point 001 
During Dry Weather ........................................................................................... F-24 

Table F-11. Summary of Final Technology-based Effluent Limitations for Discharge Point 001 
During Wet Weather .......................................................................................... F-25 

Table F-12. Ocean Plan Water Quality Objectives ................................................................ F-27 

Table F-13. Background Seawater Concentrations (CS) ....................................................... F-31 

Table F-14. Summary of Water Quality-based Effluent Limitations Discharge Point 001 ...... F-33 



CHEVRON PRODUCTS COMPANY ORDER NO. R4-2013-0025 
EL SEGUNDO REFINERY NPDES NO. CA0000337 
 

 
Attachment F – Fact Sheet F-3 

Table F-15. Summary of Final Effluent Limitations Discharge Point 001 .............................. F-38 



CHEVRON PRODUCTS COMPANY ORDER NO. R4-2013-0025 
EL SEGUNDO REFINERY NPDES NO. CA0000337 
 

 
Attachment F – Fact Sheet F-4 

 
ATTACHMENT F – FACT SHEET 

As described in section II of this Order, this Fact Sheet includes the legal requirements and 
technical rationale that serve as the basis for the requirements of this Order. 

This Order has been prepared under a standardized format to accommodate a broad range of 
discharge requirements for Dischargers in California.  Only those sections or subsections of 
this Order that are specifically identified as “not applicable” have been determined not to apply 
to this Discharger.  Sections or subsections of this Order not specifically identified as “not 
applicable” are fully applicable to this Discharger. 

I. PERMIT INFORMATION 

The following table summarizes administrative information related to the Facility. 

Table F-1. Facility Information 

WDID 4B192113001 

Discharger Chevron Products Company 

Name of Facility El Segundo Refinery 

Facility Address 

324 West El Segundo Blvd. 

El Segundo, CA 90245 

Los Angeles County  

Facility Contact, Title and 
Phone 

Soli George, Waste/Water Supervisor 
(310) 615 – 3471  

Authorized Person to Sign 
and Submit Reports 

Frank Semancik, General Manager, (310) 615 - 5200 

Mailing Address 324 West El Segundo Blvd.El Segundo, CA 90245 

Billing Address Same as above 

Type of Facility Industrial, SIC Code 2911 

Major or Minor Facility Major  

Threat to Water Quality 1 

Complexity A 

Pretreatment Program No 

Reclamation 
Requirements 

No 

Facility Permitted Flow 

Up to 27 million gallons per day (MGD) during both dry and wet 
weather [the wastewater is comprised of refinery wastewater, 
petroleum hydrocarbon contaminated shallow well groundwater, 
intermittent sources and rainfall runoff] 

Facility Design Flow Up to 27 MGD  

Watershed Santa Monica Bay (El Segundo/LAX sub-watershed) 
Receiving Water Pacific Ocean  
Receiving Water Type Ocean 

 



CHEVRON PRODUCTS COMPANY ORDER NO. R4-2013-0025 
EL SEGUNDO REFINERY NPDES NO. CA0000337 
 

 
Attachment F – Fact Sheet F-5 

A. Chevron Products Company (hereinafter Discharger or Chevron) is the operator of El 
Segundo Refinery (hereinafter Facility) a petroleum refinery. Chevron Products 
Company is hereinafter referred to as Discharger.     

For the purposes of this Order, references to the “discharger” or “permittee” in 
applicable federal and state laws, regulations, plans, or policy are held to be equivalent 
to references to the Discharger herein. 

B. The Facility discharges treated wastewater from the Facility to the Pacific Ocean, and is 
currently regulated by Order No. R4-2006-0089, which was adopted on 
December  14,  2006, and expired on November 10, 2011.  The terms and conditions of 
the current Order have been administratively continued and remain in effect until new 
Waste Discharge Requirements and National Pollutant Discharge Elimination System 
(NPDES) permit are adopted pursuant to this Order. 

C. The Discharger filed a Report of Waste Discharge (ROWD) and submitted an 
application for renewal of its Waste Discharge Requirements (WDRs) and NPDES 
permit on April 27, 2011. A site visit was conducted on April 29, 2011, to observe 
operations and collect additional data to develop permit limitations and conditions.  

II. FACILITY DESCRIPTION 

The Chevron Products Company (Discharger or Chevron) El Segundo Refinery (Facility or 
Refinery) is a petroleum refinery located at 324 West El Segundo Boulevard in El Segundo, 
CA.  Chevron has operated the El Segundo Refinery since 1911.  The Facility converts 
crude oil and other intermediates into refined petroleum products, including: motor 
gasoline, jet fuel, diesel fuel, fuel oils, gas oils, liquefied petroleum gases, fuel blending 
components, coke, ammonia, and molten sulfur.  The Facility also maintains the ability to 
import and export motor gasoline, jet fuel, diesel fuel, fuel oils, gas oils, and fuel blending 
components through the refinery’s marine terminal and to import and export liquefied 
petroleum products through the refinery’s rail and truck loading racks.   

Crude oil and intermediates are delivered by ship to the refinery’s marine terminal and 
pumped to the Facility by existing underwater pipelines and/or received via pipeline directly 
to the Facility.  The Facility utilizes a variety of technologies to turn the crude oil and 
intermediates into refined products including: atmospheric and vacuum distillation, catalytic 
cracking, alkylation, isomerization, coking, catalytic reforming, hydrogenation, sulfur 
recovery, chemical treating, and product blending.  Auxiliary systems are maintained to 
support refinery operations including hydrogen plants to produce hydrogen needed for 
certain technologies, boilers to produce steam, cogeneration plants to produce electricity 
and steam, product storage facilities, and water treatment systems.   

The Facility has a rated crude capacity of 275,000 barrels per operating day.   

A. Description of Wastewater and Biosolids Treatment or Controls 

The El Segundo Refinery’s wastewater treatment facility consists of two separate drain 
and treatment systems: the “un-segregated” system and the “segregated” system.   
 



CHEVRON PRODUCTS COMPANY ORDER NO. R4-2013-0025 
EL SEGUNDO REFINERY NPDES NO. CA0000337 
 

 
Attachment F – Fact Sheet F-6 

Un-segregated System 
The unsegregated system is normally used for non-process wastewater including 
cooling tower blowdown, steam condensate, a portion of the refinery's recovery well 
groundwater, and other wastewater streams containing free oil removed with primary 
treatment only. This system is also used to collect and treat storm water. The un-
segregated system includes a gravity separator and an induced air flotation (IAF) unit.  
The purpose of the separator is to provide a means of separation of oil and solids from 
water with residence time, gravity and internal design features. The water flows from the 
separator to an IAF unit. The IAF unit removes additional oil and solids by a 
combination of chemical flocculation and induced air flotation. The chemical additive, a 
polymer, attaches to solid particles and oil globules in the wastewater to form a 
coagulated floc.  The suspended floc particles (including attached oil and solids) adhere 
to air bubbles created by the mechanical aerator/mixers forming foamy floc. This mass 
floats to the water’s surface and is removed by skimmers.  If the water meets the 
refinery’s specifications, the unsegregated water is ready for discharge after the 
separator and IAF treatment. If it does not meet the specifications it is sent to one of two 
diversion tanks for additional IAF treatment. 
 
Segregated System 
The segregated system is normally used to treat petroleum process wastewater 
containing emulsified oils and a portion of the refinery's recovery well groundwater.  It is 
comprised of gravity separators, a dissolved air flotation (DAF) unit, and activated 
sludge units for secondary (biological) treatment. Effluent from the segregated system 
that does not meet the established specifications may receive additional solids removal 
from an auxiliary off-specification DAF unit, or routed to auxiliary effluent diversion tanks 
for additional IAF treatment. The auxiliary effluent diversion tanks are available for 
handling off-specification process wastewater from either of the two systems, in addition 
to rainfall run-off. 

 
A different separator than the one used by the unsegregated system is the initial step 
for clean-up of process wastewater. It flows from the separator to one of two tanks.  The 
wastewater is fed from these tanks to a DAF unit. A DAF unit works on the same 
premise as an IAF unit. Oil and solids attach to tiny bubbles which rise to the surface 
and are then skimmed off. Whereas IAF introduces air into the unit to create the 
bubbles, a DAF uses an air-saturated water stream that recycles from the unit to create 
the same effect.  

 
After the process wastewater receives separator and DAF treatment, the mechanical 
removal of oil and solids is completed which concludes the “primary” treatment of this 
system. 

 
The wastewater from the DAF unit then flows directly to the Activated Sludge Unit 
(ASU) for biological treatment. In the ASU, the wastewater (food) mixes with oxygen, 
nutrients, and microorganisms which treat the wastewater. The result is clean water, 
along with microorganism growth and reproduction. The microorganisms floc together 
and are removed in a clarifier, which are sent back to the ASU, with a portion sent to the 
Hyperion Wastewater Treatment Plant (HWTP) per an industrial waste discharge 
permit. This keeps the microorganism population at an optimum state. The water from 



CHEVRON PRODUCTS COMPANY ORDER NO. R4-2013-0025 
EL SEGUNDO REFINERY NPDES NO. CA0000337 
 

 
Attachment F – Fact Sheet F-7 

the clarifier is now clean and ready for discharge. If it does not meet the required water 
specifications, it will receive further “primary” or “secondary” treatment. 

 
The two systems can be operated such that flow from either system can be diverted to 
effluent diversion tankage or to the other system, where if needed, the diverted flow can 
receive alternative or additional treatment. This operational treatment flexibility provides 
control such that final effluent quality is maintained in compliance with requirements. 
 
The wastewater discharged from the Facility includes the following:  
 
1) Refinery wastewater including both process and non-process wastewater.  
 
2) Groundwater generated from a groundwater remediation project required by Regional 
Board Cleanup and Abatement Order No. 88-055 directing Chevron to extract and treat 
hydrocarbon-contaminated groundwater from the Old Dune Sand Aquifer underlying 
Chevron’s facility. Flow weighted analyses of the extracted groundwater, i.e., after 
separation of petroleum free products, show that it is similar to the refinery’s wastewater 
quality, but has lower concentrations of total suspended solids (TSS), chemical oxygen 
demand (COD), phenolics, and oil and grease. The extracted groundwater is treated 
together with the refinery wastewater in the Effluent Treatment Plant. 
 
3) Storm water runoff at the El Segundo Refinery and storm water runoff from 
construction sites including those one acre or more are collected and treated in the 
refinery’s unsegregated drain system along with non-process wastewater. The refinery 
has two storage tanks for storm water with a combined capacity of approximately 14 
million gallons. If required for the total effluent stream to meet limitations contained in 
this Order, storm water runoff can be diverted to auxiliary diversion tanks for IAF 
treatment. Based on the information provided by the Discharger, 89.3% of the rainfall 
run-off is considered contaminated as defined in 40 CFR Part 419.11(g). 
 
4) Other intermittent sources. Chevron also operates numerous land-based marketing 
terminals and gas stations, which generate washdown water, hydrotest water, tank 
water draws, tank rinsate, and other wastewater similar in quality to that typically 
generated by the El Segundo Refinery.  These Chevron facilities and the Chevron 
Pipeline Company may occasionally send non-hazardous wastewater batch shipments 
and recoverable oil-water mixtures to the refinery for oil recovery, treatment, and 
discharge. In addition, the refinery may occasionally receive ship ballast water or tank 
rinsates from its marine terminal. Sections 419.23(c) and 419.24(c) provide for 
incremental pollutant allowances for ballast and similar wastes. 
 



CHEVRON PRODUCTS COMPANY ORDER NO. R4-2013-0025 
EL SEGUNDO REFINERY NPDES NO. CA0000337 
 

 
Attachment F – Fact Sheet F-8 

 
B. Discharge Points and Receiving Waters 

The Discharger proposes to discharge up to 27 MGD during wet weather with an 
expected maximum of 8.8 MGD during dry weather (and an average flow of 7.375 
MGD) of treated wastewater, into Santa Monica Bay, a water of the United States, 
(Latitude 33° 54’ 29” North, Longitude 118° 26’ 17” West).  
 
The Santa Monica Bay watershed includes the Santa Monica Bay and the land area 
that drains naturally into the Bay.  It is located in the Los Angeles Coastal Plains and 
has nine sub-watershed areas that are grouped from 28 catchment basins based on 
their distinctive geographical (topographical and land use) characteristics.   
 
The discharge occurs through an outfall line located approximately 2,200 feet south of 
Grand Avenue adjacent Dockweiler Beach that extends approximately 3,500 feet 
offshore with its terminus at a depth of 42 feet.   
 
In 1994 Chevron voluntarily constructed the 3,200-foot outfall line extension consisting 
of a 60-inch nominal diameter, high density polyethylene pipe that was fitted to the 
existing 300-foot outfall line.  A diffuser was attached at the end of the extension.  The 
extended outfall provides a minimum dilution ration of 80 parts of seawater to one part 